

# PRODUCT TEST REPORT



Report No. :  
Product : INDOOR COLUMN SPEAKER  
Model : CS-410  
Purpose of Use :  
Report Date :

## Test Result

### 1) Common Information

	Criteria	Test Result		
		Sample 1	Sample 2	Sample 3
Materials	Fine	Satisfied	Satisfied	Satisfied
Structure	Fine	Satisfied	Satisfied	Satisfied
Parts & Components	Fine	Satisfied	Satisfied	Satisfied

### 2) Electrical Information

TESTING CONTENT	SPECIFICATION	Test Result		
		Sample 1	Sample 2	Sample 3
Rated Output Power	10W	10	10	10
Frequency Response	100Hz ~ 15KHz	Satisfied	Satisfied	Satisfied
Impedance	1k $\Omega$	1005	1008	1009
	2k $\Omega$	2005	2010	2004
Sound Pressure	89dB	89	91	90
Dimension	152(W) × 253(H) × 100(D)	Satisfied	Satisfied	Satisfied
Weight	1.6kg	Satisfied	Satisfied	Satisfied

- ※ This is to certify that sample submitted by client above has been tested.
- ※ This report should only be used for the purpose of use above and is valid for 90 days from date of issue.

INSPECTED BY *Y. S. KIM*

CHECKED BY *J. G. WON*

APPROVED BY *Y. S. LEE*

**PASCOM Co., Ltd. Quality Management Department**

1333-32, Gyeongchung-daero, Chowol-eup, Gwangju-si, Gyeonggi-do, Republic of Korea

# PRODUCT TEST REPORT



Report No. :  
Product : INDOOR COLUMN SPEAKER  
Model : CS-420  
Purpose of Use :  
Report Date :

## Test Result

### 1) Common Information

	Criteria	Test Result		
		Sample 1	Sample 2	Sample 3
Materials	Fine	Satisfied	Satisfied	Satisfied
Structure	Fine	Satisfied	Satisfied	Satisfied
Parts & Components	Fine	Satisfied	Satisfied	Satisfied

### 2) Electrical Information

TESTING CONTENT	SPECIFICATION	Test Result		
		Sample 1	Sample 2	Sample 3
Rated Output Power	20W	20	20	20
Frequency Response	100Hz ~ 15KHz	Satisfied	Satisfied	Satisfied
Impedance	500Ω	501	500	500
	1kΩ	1001	1002	1002
Sound Pressure	90dB	91	90	90
Dimension	152(W) × 373(H) × 100(D)	Satisfied	Satisfied	Satisfied
Weight	2.5kg	Satisfied	Satisfied	Satisfied

- ※ This is to certify that sample submitted by client above has been tested.
- ※ This report should only be used for the purpose of use above and is valid for 90 days from date of issue.

INSPECTED BY *Y. S. KIM*

CHECKED BY *J. G. WON*

APPROVED BY *Y. S. LEE*

**PASCOM Co., Ltd. Quality Management Department**

1333-32, Gyeongchung-daero, Chowol-eup, Gwangju-si, Gyeonggi-do, Republic of Korea

# PRODUCT TEST REPORT



Report No. :  
Product : INDOOR COLUMN SPEAKER  
Model : CS-430  
Purpose of Use :  
Report Date :

## Test Result

### 1) Common Information

	Criteria	Test Result		
		Sample 1	Sample 2	Sample 3
Materials	Fine	Satisfied	Satisfied	Satisfied
Structure	Fine	Satisfied	Satisfied	Satisfied
Parts & Components	Fine	Satisfied	Satisfied	Satisfied

### 2) Electrical Information

TESTING CONTENT	SPECIFICATION	Test Result		
		Sample 1	Sample 2	Sample 3
Rated Output Power	30W	30	30	30
Frequency Response	100Hz ~ 15KHz	Satisfied	Satisfied	Satisfied
Impedance	333Ω	332	335	336
	666Ω	668	666	665
Sound Pressure	90dB	92	90	91
Dimension	152(W) × 493(H) × 100(D)	Satisfied	Satisfied	Satisfied
Weight	3.3kg	Satisfied	Satisfied	Satisfied

- ※ This is to certify that sample submitted by client above has been tested.
- ※ This report should only be used for the purpose of use above and is valid for 90 days from date of issue.

INSPECTED BY *Y. S. KIM*

CHECKED BY *J. G. WON*

APPROVED BY *Y. S. LEE*

**PASCOM Co., Ltd. Quality Management Department**

1333-32, Gyeongchung-daero, Chowol-eup, Gwangju-si, Gyeonggi-do, Republic of Korea

# PRODUCT TEST REPORT



Report No. :  
Product : INDOOR COLUMN SPEAKER  
Model : CS-440  
Purpose of Use :  
Report Date :

## Test Result

### 1) Common Information

	Criteria	Test Result		
		Sample 1	Sample 2	Sample 3
Materials	Fine	Satisfied	Satisfied	Satisfied
Structure	Fine	Satisfied	Satisfied	Satisfied
Parts & Components	Fine	Satisfied	Satisfied	Satisfied

### 2) Electrical Information

TESTING CONTENT	SPECIFICATION	Test Result		
		Sample 1	Sample 2	Sample 3
Rated Output Power	40W	40	40	40
Frequency Response	100Hz ~ 15KHz	Satisfied	Satisfied	Satisfied
Impedance	250Ω	250	251	250
	500Ω	500	500	501
Sound Pressure	93dB	93	93	93
Dimension	152(W) × 613(H) × 100(D)	Satisfied	Satisfied	Satisfied
Weight	3.3kg	Satisfied	Satisfied	Satisfied

- ※ This is to certify that sample submitted by client above has been tested.
- ※ This report should only be used for the purpose of use above and is valid for 90 days from date of issue.

INSPECTED BY *Y. S. KIM*

CHECKED BY *J. G. WON*

APPROVED BY *Y. S. LEE*

**PASCOM Co., Ltd. Quality Management Department**

1333-32, Gyeongchung-daero, Chowol-eup, Gwangju-si, Gyeonggi-do, Republic of Korea